
Town Council Meeting August 07, 2025 Agenda 
Page 1 of 7 

 

1 
 

TOWN OF BOWLING GREEN 
TOWN COUNCIL MEETING 

 
M I N U T E S  

 
Thursday, August 07, 2025 

6:00 PM 
 

 
CALL TO ORDER AND ESTABLISHMENT OF QUORUM: 

• The Town Council meeting was called to order at 6:00 p.m. by Mayor Gambill. The Pledge of 
Allegiance was led by the Mayor. 

Councilmembers Present:  

Mayor Gambill, Vice-Mayor Coyle, Councilmember Hageman, Councilmember Storke, Councilmember 
Chinault, Councilmember Webb, Councilmember Voit, Councilmember Davis 

Staff Members Present: 

India Adams-Jacobs, Town Manager/Clerk; Jeff Gore, Town Attorney; Hope Toliver, Finance 
Director/Town Treasurer; Mark Inboden, Inboden Environmental Services (IES) CEO; Jamie Silveus, 
[...]
for infrastructure improvements ($8.2 million requested through state grant process). 
 



Town Council Meeting August 07, 2025 Agenda 
Page 3 of 7 

 

3 
 

• Project schedule pending funding outcomes (expected updates in October). 

6. Town Manager Report-June & July  

• FY23 audit expected mid-August; FY24 to follow. 
 

• Update on software transition: staff transitioned from Keystone to Southern Software; temporary 
billing delays and extended grace periods implemented. 
 

• Multiple grants submitted/closed out for fire department, litter program, and infrastructure. 
 

• Ongoing Board and Commission recruitment efforts. 
 

• Clean sweep of town offices and surplus property identification completed. 

7. Finance Director/Treasurer Report, Hope Toliver  

• Audit and software conversion progress described. 
 

• Active utility accounts transferred to new system. 
 

• Questions from council regarding budget coding (miscellaneous, sales tax, electricity billing, late 
fees) to be followed up by staff. 

8. Utility Reports- May & June, IES  

• Routine operations reported for May and June. No major incidents: gross alpha remains elevated. 

9. Bowling Green Police Department Monthly Report-June & July  

• Court fines and budgeting for events discussed. National Night Out was held successfully, with large 
turnout and community partnership. 

UNFINISHED BUSINESS: 

10. Town Code Update & Adoption, India Adams-Jacobs, Town Manager; Jeff Gore, Town Attorney  

• The Town Manager and Town Attorney provided an update on the initial phase of the town code 
update, which included renumbering, reorganizing and finalizing the online code from Civic Plus. 
 

• A motion to approve organization and adoption of newly renumbered town code via Civic Plus was 
made by Councilmember Hageman, seconded by Councilmember Hageman. The motion was 
approved unanimously.  

NEW BUSINESS: 

11. Surplus Vehicle Approval- India Adams-Jacobs, Town Manager  



Town Council Meeting August 07, 2025 Agenda 
Page 4 of 7 

 

4 
 

• Councilmember Voit motioned to authorize the surplus of a 2014 Dodge Charger with proceeds 
going to the general fund. The motion was seconded by Councilmember Hageman, and was 
approved unanimously. 

12. Recommendations for Appointments to the Board of Zoning Appeals, India Adams-Jacobs, Town 
Manager /Clerk 

• Vice-Mayor Coyle motioned to recommend appointments to the Board of Zoning Appeals to the 
court for the three individuals Taylor Subacius, Tyler Gibson, and Jean Young. The motion was 
seconded by Councilmember Hageman, and passed following unanimous approval from Council.  

 

• Town of Bowling Green Board of Zoning Appeals Council Appointees: 
1. Jean Young- 5 Year Term (August 2030) 
2. Taylor Subacius- 4 Year Term (August 2029) 
3. Tyler Gibson- 3 Year Term (August 2028) 

13. Recommendations for Appointments for Economic Development Authority (EDA), India Adams-
Jacobs, Town Manager/Clerk  

• Vice-Mayor Coyle motioned to recommend Jason Manns, Jessica Beale, Dirk Farmer, Kyaer Lee, 
Katrice Howard, Randy Hageman, and David Storke for appointments to the Economic 
Development Authority for the terms stated by the Town Manager, seconded by Councilmember 
Chinault. Mayor Gambill called the motion to a vote, the motion passed following five 
Councilmembers in favor with two abstaining (Councilmembers Hageman and Storke). 
 

• Town of Bowling Green Economic Development Authority Council Appointees: 
Jason Manns- 4 Year Term (August 2029) 
Jessica Beale- 3 Year Term (August 2028) 
Dirk Farmer- 3 Year Term (August 2028) 
Kyaer Lee- 2 Year Term (August 2027) 
Katrice Howard- 2 Year Term (August 2027) 
Randy Hageman- 1 Year Term (August 2026) 
David Storke-  1 Year Term (August 2026) 

INFORMATIONAL ITEMS: 

14. MOU for GIS Services- SERCAP 

• The Town Manager provided an update regarding SERCAP provided free GIS mapping services for 
town assets, improving infrastructure maintenance capabilities. 

15. SEID Grant Application, India Adams-Jacobs, Town Manager  

• Grant application submitted with 1:1 match; $300,000 requested for infrastructure assessment and 
repair. 

PUBLIC COMMENTS: 3 MINUTES PER INDIVIDUAL 



Town Council Meeting August 07, 2025 Agenda 
Page 5 of 7 

 

5 
 

• Bonnie Cannon questioned the residency/qualifications of individuals recommended for 
appointments. Clarification was provided. 

MEMBER COMMENTS: 

None. 

CLOSED SESSION: 

16. 2.2-3711 A. 3. Discussion or consideration of the acquisition of real property for a public purpose, 
or of the disposition of publicly held real property, where discussion in an open meeting would 
adversely affect the bargaining position or negotiating strategy of the public body. 

17. 2.2-3711(A)(8), consultation with legal counsel employed or retained by a public body regarding 
specific legal matters requiring the provision of legal advice by such counsel 

18. 2.2-3711 A. 1. Personnel. 

RECONVENE IN OPEN SESSION: 

• Councilmember Storke motioned to reconvene in open session, certifying only the scheduled 
matters were discussed, seconded by Councilmember Hageman. Mayor Gambill initiated a roll call, 
the motion passed following certification from all Councilmembers. 
 

• Council discussed project funding scope and cost management, particularly regarding the $5.5 
million USDA grant and an added $114,000 for engineering services to Webb & Associates.  
 

• Councilmember Storke motioned to proceed with project modification as recommended by staff, to 
stay within the original grant amount, seconded by Vice-Mayor Coyle. Mayor Gambill initiated a roll 
call, the motion passed following six Councilmembers in favor. (Councilmember Webb excused 
himself from the meeting during the closed session and was not present for the remainder of the 
meeting, therefore he did not take part in the closed session certification vote or the votes following 
closed session.) 
 

• Councilmember Storke motioned to authorize the Town Manager to execute the associated contract, 
seconded by Councilmember Hageman. Mayor Gambill initiated a roll call, the motion passed 
following six Councilmembers in favor. (Councilmember Webb excused himself from the meeting 
during the closed session and was not present for the remainder of the meeting, therefore he did not 
take part in the closed session certification vote or the votes following closed session.) 

ADJOURNMENT: 

• Councilmember Storke motioned to adjourn the meeting, Seconded by Councilmember Davis. The 
meeting adjourned following unanimous approval at 9:07 PM. 

 

 

 



Town Council Meeting August 07, 2025 Agenda 
Page 6 of 7 

 

6 
 

 

Mayor: ___________________________ 

 

 

Clerk: ____________________________ 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Town Council Meeting August 07, 2025 Agenda 
Page 7 of 7 

 

7 
 

Presentation Items: 
1. Wastewater Treatment Facility Sludge Management PER Overview, AAECOM 
2. Hydrogeological Source Evaluation Report & Water Quality Updates –Stantec 

3.  



WaterTA Engineering Support
Preliminary Engineering Report
Bowling Green, VA
August 7, 2025

Ian Camper, Tim Kent



– Inboden Environmental Services is contracted 
to manage and operate the water and sanitary 
systems of Bowling Green, VA

– The wastewater treatment facility (WWTF) is 
comprised of…

• Pretreatment
o Screening
o No grit removal

• Secondary treatment
o Oxidation ditch
o Clarifiers  

• Tertiary treatment
o Sand filtration
o UV disinfection

• Solids treatment
o Aerobic digestion
o Sludge dewatering 

Bowling Green Treatment Facility

1



– Sanitary flow to WWTF

– Influent characterization

– Effluent permit requirements

Bowling Green Treatment Facility

2



Problem: Ineffectiveness of sludge drying beds 
– Sludge drying beds are not draining
• Incorrect sand selection

• Clogged and broken underdrains

– Approximately $340,000 per year in sludge hauling

Solution: Improve sludge dewatering system
– Dewatering alternatives
• Repair sludge drying beds

• Provide new mechanical system

– Application for Virginia Clean Water Revolving Loan Fund 
(VCWRLF)

Need for the Project

3



– Historical treatment efficiency
• Reviewed monthly DMR data for the years of 2023 and 2024

• The only instance of non-compliance was an elevated average TKN during March 2024 

– Calculated WWTF solids retention time (SRT)
• Oxidation ditch MLSS dropped from 4,600 mg/L to 2,430 mg/L in 2024

– Sludge production
• WAS rate = 4,720 gpd

– Digester deficiency
• Current layout: 2 vessels, total volume of 25,000 gallons
• Sewage Collection & Treatment Regulations (SCAT) requirement: 50,000 gallons

o Aerobic “digester volume shall be a minimum of 20% of the average design flow 
of the treatment works” (9VAC25-790-560) 

Evaluation of Current Operations

𝑆𝑆𝑆𝑆𝑆𝑆 =
𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝑜𝑜𝑜𝑜 𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑖𝑖𝑖𝑖 𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊
𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆𝑆 𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊𝑊 𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅

= 40 𝑑𝑑𝑑𝑑𝑑𝑑𝑑𝑑

4



– Two design scenarios evaluated

– WWTF solids retention time
– Maintain complete nitrification

– Sludge production
– Waste sludge to digesters
– Digester volume increased to 50,000 gallons

Design Operation

– Thickened sludge to dewatering system

– Sludge accumulated over 7 days (with decanting) and 
dewatered over 5 days

5



Repair of sludge drying beds is not considered a suitable alternative

– Repairs would involve… 
• Discarding and replacing the existing sand media

• Replacing the existing system of underdrains 

Dewatering System Alternatives

Disadvantages
1. Insufficient drying bed surface area
• Required → 11,970 ft2 (Scenario A) and 18,270 ft2 (Scenario B) 

o Derived from VA Sewage Collection and Treatment 
regulations

o Assuming sludge characteristics calculated at design 
conditions

• Available → 7,000 ft2
o Approximate area under the canopy

2. Inferior drying performance compared to mechanical 
systems

3. Loading sludge onto trucks is labor-intensive

6



Belt Filter Press Rotary Fan Press Centrifuge

Dewatering System Alternatives

7



– Financial comparison

• Inflation rate: 2.8%

• Nominal discount rate: 4.4% 

– Inboden feedback
• Compared to centrifuges and rotary fan 

presses, belt filter presses are 
1) Less sensitive to changes in 

polymer dosing and in sludge 
characteristics

2) Easier for operators to learn

– Non-monetary considerations

Dewatering Equipment Alternatives Comparison

Belt Filter Press Selected as Preferred Alternative

8



Option 1:

– Place under existing sludge drying bed canopy

– Enclose a portion of canopy to provide weather-
protected space for dewatering equipment

Option 2:

– New dewatering building

– Use drying beds for cake storage

Supporting Infrastructure Requirements

– Electrical Power Supply

– Process Water

– Process Drainage

– Site Improvements

Dewatering Equipment Siting

9



– Projected town growth
• Minimal growth over the last decade

• Provisions included in system sizing to accommodate 
projected growth

Adaptability to Future Needs

– Basis of belt filter press design: Alfa Laval’s AS-H Belt Press KP05 system
– Allowable range of sludge flows is 15 gpm to 30 gpm
• Assume operation for 5 hours per day

• 15 gpm → 4,500 gallons/day

• 30 gpm → 9,000 gallons/day
o Design conditions → 4,900 gallons/day
o Spare capacity of 4,100 gallons at design conditions

10



– Environmental Impacts
• Water resources 

o The WWTF appears to be near a stream bed and 
pond 

o The impacted area for this project is expected to 
be < 1 acre, so NPDES permitting should not be 
required

• Environmental assessment requirement (VDEQ)
o Recommend applying for categorical exclusion
o “upgrade in level of treatment of an existing 

treatment works on the existing site of the works”

– Sustainability
• Decrease in hauling operations 

o Decreased volume and weight of dewatered cake

• Land Usage 
o Proposed improvements occur exclusively on the 

existing site 
o No acquisition or development of additional land 

• Water Savings 
o Installing new NPW pumps would lower the water 

demand for the facility

• Community Impacts 
o Chance for odor from the sludge processing to be 

detected at nearby shopping center. Mitigated 
through enclosed building.

o Occasional traffic disruption due to dewatered 
sludge hauling operations 

Environment and Sustainability

11



– Project Costs – Project Schedule

Project Costs and Schedule

12



Option 1: Belt Filter Press

– Costs
• One-time expenses: $24,760

o Shipping, setup, etc.

• Annual operating cost: $204,869

– Additional Requirements
• Dumpster(s)

• Hoses to connect digesters to belt press feed pump

• Utilities (NPW, filtrate, power)

Option 2: Dewatering Boxes

– Similar principle to that of sludge drying bed
– Costs
• One-time expenses: $1,592

o Shipping, setup, etc.

• Annual operating cost: $80,518

– Additional Requirements
• Sludge pump(s)

• Hoses to connect to sludge pump(s)

• Utilities (NPW, filtrate)

Temporary (Rental) Dewatering Equipment

13





Town of Bowling Green, 
Virginia

Water Quality 
Corrective Action Plan 
Status Update 8/7/25 1



Topics
Bowling Green, 
Virginia

Recap of Water Quality/Quantity Complications

Corrective Action Plan

Well #4 Packer Test Findings

Next Steps

2



Bowling Green, 
Virginia

Groundwater Withdrawal Permit

Permit reapplied for in 2024
• Historic demand close to previous limit
• Increase to accommodate potential growth

New permit issued 12/26/24
• 90.7 MGY, 11.78 MG/Mo
• Several Special Conditions

3



Bowling Green, 
Virginia

Groundwater Withdrawal Permit

Special Conditions
• Negotiated extension of deadlines with 

DEQ to within 5 years of permit issuance
• Well 1 abandonment*
• Well 4 abandonment
• Well 5 pump raise & geophysical log
• Well 1A pump raise & geophysical log

4



Water Quality
Bowling Green, 
Virginia

Elevated gross alpha 
radioactivity in Town wells

• Proposed Action Plan 
approved by VDH 6/5/24

• Formal Corrective Action 
Plan (CAP) issued by 
VDH 9/5/24

• $45,000 Planning & 
Design Fund Grant 
awarded 8/30/24

• VDH issued revised CAP 
3/24/25

• DWSRF application 
submitted for ~$8.3M 
5/2/25

• HB1600 Funds 
consideration requested 
7/11/25 5



Corrective Action Plan Requirements
Bowling Green, 
Virginia

6



Well #4 Packer Testing
Bowling Green, 
Virginia

Schematic Test Setup

Test Pump

Pressure 
Transducers

PackersScreen Interval

Well Casing

Temporary Pipe
• DEQ requires Well #4 

replacement

• May 2025 packer test allowed 
sampling from individual screen 
intervals separately

• Key Findings
• Confirmed Po-210 as primary 

source of gross alpha
• Not a significant difference in 

water quality between screen 
intervals

• Treatment expected to be 
necessary

7



Next Steps
Bowling Green, 
Virginia

VDH Funding Decisions
• 2 funding applications under review 

• DWSRF – offers go out ~October 1, 2025
• HB1600 funding – offers go out ~mid- September 2025

Well Drilling Invitation for Bids
• 2 planned locations – Well 4 lot and Town-owned lot in 

subdivision near water tower
• Need to prepare IFB to solicit competitive bids

Preliminary Engineering Report
• Packer test was first step 
• Next – treatment alternatives analysis, preliminary 

engineering/design
• Due to VDH May 1, 2026

Well Drilling & Construction
Final Engineering Plans/Specifications, Construction Permitting
Well Tie-in and Treatment Invitation for Bids
Well Tie-in and Treatment Construction 8



Bowling Green
Caroline County, Virginia

Municipal Code

Compiled: Thursday, August 7, 2025



Table of Contents

CHARTER

ARTICLE I THE TOWN CORPORATE

ARTICLE II CORPORATE LIMITS

ARTICLE III ADMINISTRATION AND GOVERNMENT

ARTICLE IV TAXATION AND FINANCES

ARTICLE V PROPERTY

ARTICLE VI UTILITIES

ARTICLE VII STREETS

ARTICLE VIII BUILDING REGULATIONS

ARTICLE IX ADDITIONAL POWERS

ARTICLE X ACTIONS AGAINST TOWN

ARTICLE XI MISCELLANEOUS

CHAPTER 1: GENERAL PROVISIONS

Article 1.02 General Provisions

1.02.010 How Code Designated And Cited

1.02.020 Definitions And Rules Of Construction

1.02.030 Catch Lines Of The Several Sections